BICI ELETTRICA "ENJOY" '01

Frame - Front fork

Ou
Cat. 5751 | Rel.n°00 Tab.n% 01

Ref. [Description | Year |I.M.| Country | Version | Code |Qty
1 Ball ring set, complete - - - city 8000101 1
Ball ring set, complete - - - rac 8000034 1
2 Spacer SP3 - - - - 8000035 1
3 Spacer SP1,5 - - - city 8000194 1
Spacer SP10 - - - rac 8000105 1
4 Front fork - - - city 8000196 1
Front fork = - = rac 8000044 1
5 Frame - - - city 8000091 1
Frame - - - rac 8000045 1
6 Anti-dust tube - - - city 8000203 2
Anti-dust tube = - = rac 8000202 2
7 Sleeve plug - - - - 8000256 2




BICI ELETTRICA "ENJOY" '01

Cat. 5751

| Rel. n°00

Rear derailleur - Pedal

02

_ o :_"J?ﬁ.""-&
= IS
e 2 ) =
"'-HH ._."' y r ) L o
R g 1
W
5 o 'E‘

Ref. [Description | Year |I.M.| Country Version Code [Qty
1 Pedal - - - - 8000181 1
2 Chain - - - - 8000038 1
3 Rear derailleur - - - - 8000039 1
4 Plate - - - - 8000106 1
5 Screw with washer M8X 18 - - - - 8000041 2
6 Crankset - - - - 8000030 1
7 Pin - - - - 8000107 1
8 End cap 100 pz - - - - 8000028 1
9 Transparent cable housing - - - - 8000220 1
10 Open ferrule - - - - 8000221 1
11 Casing - - - - 8000219 1
12 Crankset cap - - - - 8000257 2




BICI ELETTRICA "ENJOY" '01

Cat. 5751

| Rel. n°00

Handlebar - Saddle

03

gl f‘? y
12
Ref. [Description | Year |I.M.| Country Version | Code |Qty

1 Handlebar - - - city 8000100 1

Handlebar - - - rac 8000013 1
2 Handlebar stem - - - city 8000180 1

Handlebar stem - - - rac 8000014 1
3 Handgrip - pair = = > = 8000015 1
4 Saddle - - - - 8000017 1
5 Seat post - - - - 8000018 1
6 Rear brake lever - - - - 8000019 1
7 Front brake lever - - - - 8000020 1
8 Front brake cable - - - - 8000021 1
9 Rear brake cable - - - - 8000022 1
10 Grip shift - - - - 8000023 1
11 Bell - - - - 8000187 1
12 Seat clamp City - - - city 8000241 1
13 Function switch - - - - 8000065 1
14 Brake light switch - - - - 8000066 2
15 Plastic cap - - - city 8000201 1

Plastic cap - - - rac 8000200 1
16 Speedometer cpl. - - - - 8000206 1




BICI ELETTRICA "ENJOY" '01
Cat. 5751 | Rel.n°00

Wheels

Tab.n: (04

Ref. |Description | Year |I.M.| Country | Version Code [Qty
1 Front hub - - - - 8000001 1
2 Rear hub - - - - 8000103 1
3 Sprag clutch - - - - 8000003 1
4 Spoke disc - - - - 8000004 1
5 Front spoke - - - city 8000178 36

Front spoke - - - rac 8000007 36
6 Spoke - - - city 8000177 18
Spoke - - - rac 8000005 18
7 Spoke - - - city 8000176 18
Spoke - - - rac 8000006 18
8 Wheel - - - city 8000179 2
Wheel - - - rac 8000008 2
9 Tyre - - - city 8000094 2
Tyre - - - rac 8000009 2
10 Inner tube - - - city 8000095 2
Inner tube - - - rac 8000010 2
11 Flap - - - city 8000093 2
Flap - - - rac 8000011 2
12 Oval reflector, amber - - - - 8000012 4
13 Nipples - - - - 8000227 72

—_

14 Plastic washer - - - - 8000223



BICI ELETTRICA "ENJOY" '01
Cat. 5751 | Rel.n°00

Mudguards - Accessories

Tab.n: (5§

Ref. [Description | Year |I.M.| Country | Version Code [Qty
1 Reflector - - - rac 8000024 1
2 Reflector support - - - rac 8000026 1
3 Rear reflector - - - - 8000025 1
4 Rear reflector support - - - - 8000027 1
5 Central stand - - - - 8000031 1
6 Front brake - - - - 8000032 1

Rear brake - - - - 8000033 1

7 Guard decal - - - - 8000242 1
8 Luggage rack - - - city 8000182 1
9 Front mudguard - - - city 8000183 1
10 Rear mudguard - - - city 8000184 1
11 Stays (f-fender) - - - city 8000185 2
12 Stays (r-fender) - - - city 8000186 2
13 Headlight - - - city 8000188 1
14 Taillight - - - city 8000189 1
15 Dynamo - - - city 8000190 1
16 Wiring - - - city 8000191 1
17 Screw - - - - 8000216 3
18 Brake shoes - pair - - - - 8000204 2
19 Lateral stand spring - - - - 8000205 1
20 Front brake cable - - - - 8000021 1
Rear brake cable - - - - 8000022 1

21 End cap 100 pz = > = = 8000028 2
22 Open ferrule - - - - 8000221 1
23 Casing - - - - 8000218 1
24 Lock - - - - 8000222 1
25 Kit mudguards-lights - - - rac 8000245 1
26 Screw with washer M5X25 - - - city 8000214 1
27 Washer - - - city 8000251 1
28 Spring washer - - - city 8000253 1
29 Nut - - - city 8000252 1
30 Screw - - - city 8000258 1
31 Washer - - - city 8000090 1
32 Nut - - - city 8000255 1
33 Washer = = = city 8000254 1
34 Washer - - - city 8000262 1
35 Screw - - - city 8000259 1
36 Screw with washer - - - city 8000260 2
1

37 Screw - - - city 8000261



BICI ELETTRICA "ENJOY" '01

Cat. 5751

| Rel. n°00

Frame Il

06

12— <o
T
13
@- . 3
- - .
N 15
Ref. [Description | Year |I.M.| Country Version Code [Qty

1 Decal - - - - 8000108 1
2 Main switch - steering lock - - - - 8000046 1
3 Led = = = = 8000048 1
4 Key - - - - 8000215 1
5 Screw M4X12 - - - - 8000243 2
6 Battery holder supp. plate - - - - 8000052 1
7 Screw M4X12 - - - - 8000244 1
8 Screw M5X10 - - - - 8000060 8
9 Dust cover > = = = 8000036 1
10 Dust cover - - - - 8000037 1
11 Battery plate - - - - 8000051 1
12 Indicator cap - - - - 8000058 1
13 Indicator housing City - - - city 8000199 1
Indicator housing Racing - - - rac 8000110 1
14 Spring = = = > 8000059 2
15 Clip - - - - 8000117 1
16 screw+nut = = = = 8000042 3
17 Washer - - - - 8000090 3




BICI ELETTRICA "ENJOY" '01

Cat. 5751

| Rel. n°00

Body

Tab. n°:

07

Ref. [Description | Year |I.M.| Country | Version Code |Qty
1 screw+nut M8X 50 - - - - 8000061 1
2 Screw with washer M5X25 - - - - 8000198 4
3 Screw with washer M5X10 - - - - 8000114 4
4 Body cover (r) City - - - city 8000417 1

Body cover (r) Racing - - - rac 8000049 1
5 Body cover (l) City - - - city 8000418 1

Body cover (l) Racing - - - rac 8000050 1
6 Screw M4X12 - - - - 8000244 4
7 End cover - - - - 8000053 1
8 Net panel (r) - - - - 8000054 1
9 Net panel (I) - - - - 8000055 1
10 Open door City - - - city 8000419 1

Open door Racing - - - rac 8000056 1
11 Chain guard - - - - 8000057 1
12 Clip - - - - 8000117 4
13 Screw M5X10 - - - - 8000060 2
14 Screw with washer M5X 15 - - = = 8000113 2




BICI ELETTRICA "ENJOY" '01

Cat. 5751 | Rel.n°00

Battery

08

- "| &
e
-4
] 10
(= :', a® ; )
. 4 -:.-"'".' i
) - l 6~ .:h"

Ref. |Description | Year |I.M.| Country | Version | Code [Qty
1 Top cover - - - - 8000078 1
2 Battery box lockup - - - - 8000074 1
3 Battery lower case - - - - 8000075 1
4 Battery plate - - - - 8000077 1
5 Washer - - - - 8000079 4
6 Screw with washer M4X 6 - - - - 8000080 4
7 Screw M5X10 - - - - 8000060 4
8 Screw M4X15 - - - - 8000115 3
9 Screw M4X38 - - - - 8000228 2
10 Copper plate pole - - - - 8000081 1
11 Socket - - - - 8000082 1
12 Nut - - - - 8000083 4
13 Fuse 5a - - - - 8124857 2
14 Fuse 30a - - - - 8124273 2
15 Battey cover City - - - city 8000073 1

Battey cover Racing - - - rac 8000111 1
16 Battery handle - - - - 8000112 1
17 Screw M4X15 - - - - 8000115 4
18 Screw M4X20 - - - - 8000116 4
19 Battery case cpl. - - - - 8000070 1




BICI ELETTRICA "ENJOY" '01

Cat. 5751

| Rel. n°00

Gearcase

09

2
5

Ref. |Description | Year |I.M.| Country Version Code |Qty
1 Gearcase - - - - 8000047 1
2 Buzzer - - - - 8000064 1
3 Screw with washer M5X 15 - - - - 8000113 1
4 Decal set - - - city 8000197 1
Decal set - - - rac 8000109 1
5 Charger - - - - 8000062 1
6 Ac wire - - - - 8000063 1
7 Operator's handbook - - - - 8000087 1




BICI ELETTRICA "ENJOY" '01
Cat. 5751 | Rel.n°00

Engine |

19 S
24

Ref. [Description | Year |I.M.| Country | Version | Code |Qty
1 Motor kit - - - - 8000068 1
2 Screw M4 X8 100 pz - - - - 8000141 3
3 Motor - - - - 8000120 1
4 Eng. connecting plate - - - - 8000127 1
5 Plug - - - - 8000133 2
6 Screw m5x167 - - - - 8000224 2
7 Crankcase = = = = 8000143 1
8 Screw M5X10 100 pz - - - - 8000172 2
9 Gasket - - - - 8000126 1
10 Gasket - - - - 8000128 1
11 Pin - - - - 8000124 1
12 Pin - - - - 8000139 1
13 Screw with washer M6X25 = = - = 8000135 2
14 Gasket ring - - - - 8000131 1
15 Screw with washer M5X25 - - - - 8000123 1
16 Washer - - - - 8000122 1
17 Driving spiral bevel gear = = = = 8000129 1
18 Helical gear - - - - 8000138 1
19 O-ring - - - - 8000174 1
20 O-ring - - - - 8000134 1
21 Washer = = = = 8000130 1
22 Nut - - - - 8000137 1
23 Torque sensor - - - - 8000136 1
24 Speed sensor - - - - 8000175 1
25 Nut - - - - 8000132 1
26 Bearing - - - - 8000142 1
27 Bearing = = = = 8000125 1
1

28 Bearing - - - - 8000121



BICI ELETTRICA "ENJOY" '01
Cat. 5751 | Rel.n°00

Engine I

11

Ref. |Description | Year | LM, | Country Version Code [Qty

1 Motor kit - - - - 8000068 1
2 Screw M4 X8 100 pz - - - - 8000141 3
3 Speed sensor disk - - - - 8000163 1
4  Screw with washer M6X 16 - - - - 8000171 3
5 Screw M5x15 - - - - 8000144 2
6 Transmission arm - - - - 8000160 1
7 Screw M5X12 100 pz - - - - 8000168 1
8 Side cover - - - - 8000170 1
9 Guide pin - - - - 8000164 2
10 Ratchet drive bevel gear - - - - 8000162 1
11 Thrust washer SP2,8 = = = = 8000207 1

Thrust washer SP2,9 - - - - 8000167 1

Thrust washer SP3 = = = = 8000157 1
12 Washer - - - - 8000156 1
13 Gasket ring - - - - 8000155 1
14 Bearing - - - - 8000226 1
15 Primary drive shaft = = = = 8000161 1
16 Driving spiral bevel gear - - - - 8000147 2
17 Washer - - - - 8000151 1
18 Driving spiral bevel gear - - - - 8000149 1
19 Ratchet drive bevel gear - - - - 8000158 1
20 Spring - - - - 8000148 1
21 Bearing - - - - 8000165 1
22 Chainring - - - - 8000154 1
23 Bearing - - - - 8000159 1
24 Bearing - - - - 8000173 1
25 Chain protector - - - - 8000153 1
26 Bracket - - - - 8000169 1
27 OQil seal - - - - 8000150 1
28 O-ring - - - - 8000152 1
29 Washer - - - - 8000146 2
30 Washer - - - - 8000145 2



